%@‘5&“‘/
PARTSLIST

ELS642

0000000000000000000



FIG

FIG

FIG

FIG

FIG

FIG

FIG

FIG

FIG

FIG

FIG

FIG

FIG

ELS642

H X
CONTENT S

ENGINE #HvVvyy

H
\
M
\

ENGINE OC62

H
\/
<
\J

Y9 ELECTRIC #HVYIY»

7Y%y ELECTRIC 0OC62

BYEALTV—AKLTYY - FRAME&COVER

TR YT &Ivy¥ay PROPELLER&TRANSMI SSION..

vy Ys SHAFT

279vFL)3— LEVER

7V —%1L— LEVER..

FzvYUNN— LEVER

Fo7rawv 2L )3— LEVER

NYR)N HANDLE

=14 & K7 WAGON&GATE (E#FL)

AL &IYIR7 WAGON&GATE (BY7HE)

=14 &R7 WAGON&GATE (¥a—MEg)

IvFay=44 OPTION

13~1

15~1

17~1

<v—27 MARK #HVVYV

v—27 MARK OC6 2

7YV27er ACCESSORIES




FIG

1 =vvv

P—FIRRI2-F1001-P

ENGINE #HvVVyYv

HATYHFE1 70AY#

14

Y

A | IBREENFYV
B | 7RZLNY %
ClyIvereiry
D | IVEIEWYE
E | ATYFEINIFY
F I ATYXLNYE
Rt HeES A B\ Q ty B~ %
NO Part NO Part Name A B C D E F Description Remarks
1 34150001000 |xTvoyv ENGINE 1 GH170 GCL-Y
1 34150002000 | =>Iv ENGINE 1 GH170 GCL-SY
1 34180051000 | =vvyv ENGINE 1 GM181LN-203
1 34180052000 | =¥V ENGINE 1 GM181LE-204
1 34200001000 | =>Yv ENGINE 1 FE170tM}Y
1 34200003000 | =TIV ENGINE 1 | FE170tM%
2 | K8140108035 | FAIb BOLT 4 | 4|14 4|4 4| M8x35
3 03500140822 | PW WASHER 4 | 4 14| 4] 4| 4 |s8x2ex16
4 F3010108000 | Frvk NUT 4 | 4[4 |4 |4 ]| 4 |M8
5 03500140818 | PW WASHER 4 | 414! 4|4 ]| 4 |8x18Xx1.6
6 3407 0005000 | =>YvF—y PULLEY 1 1 1 1 1 1 | 076-20B2-01
7 32050011000 | XVRABwIS— STOPPER 2 | 22222 |8B
8 K1100108 016 | FAIN BOLT 2 1212 2|2 | 2 |M8xi1e
9 03500140822 | PW WASHER 2 | 21 21 2|2 2 |8x22x16
10 | 0852 1300 033 | VAI'b V—-BELT 2 |1 2121221 2 |sB33
11 34200005000 | F—Wwsi«4 7 TAILPIPE 1
12 | 34200006 000 | ¥¥v7 CAP 1
13 34200007000 | AFYVY SPRING 1
14 | 04322104008 | ZvEVARY SCREW 3 | M4x8
15 | 34180091000 | ABY P)VLI)S—ASSY | LEVER ASSY 1 1 1 1 1 1
16 35310101000 | Ay kL /S— LEVER 1 1 1 1 1 1
17 32050107000 | AQw b7 ¥— WIRE 1 1 1 1 1 1 | WG014024
18 | 32050109 000 | F3—o7A(¥— WIRE 1 1 1 1 1 1 | WG053023-02
19 | H204 0106 016 | #AAB BOLT 2|1 2121212 2] Mex16
20 | 3407 0101 000 | R—AHHT BRACKET 2 1212|2122
21 32050204000 | Ay¥>vda INSULATOR | 4 | 4 | 4 [ 4] 4| 4 | EAl005
22 | 03500140822 | PW WASHER 4 |4 |14 (4] 4| 4 |8x22x16
23 | F301 0108000 | FFvb NUT 8| 8|18 18| 8|8 |Ms
24 | 3408 0102000 | =YY R—-2 BASE 2 212121212
25 3407 0104000 PUYSFI B BOLT 4 1441444
26 | 03500141022 | PW WASHER 4 | 44| 4| 4] 4| 10x22x1.6
27 | F301 0110000 | FFrwh NUT 4 {44144} 4] M0
ELS642 -1-

971031



FIG 2 VvV

ELS642

3

ENGINE O0OC62

1=

77

R BRES &AW fa % | B i %
NO Part NO Part Name Q' ty | Description Remarks
1 34200051000 | =vYVYv ENGINE 1 0ce62
2 A1100110040 | H)Vb BOLT 4 M10X40
3 03500141022 | PW WASHER 8 10X22X 1.6
4 F3010110000 | F¥v} NUT 4 M10
5 34070006000 | =¥YV7/—Y PULLEY 1
6 36110008000 | RIVMADPwI— STOPPER 1 A
7 36100101 000 | R)VMAPwWIH— STOPPER 1
8 K1100108 016 | FiRIVb BOLT 2 M8X16
9 03500140822 | PW WASHER 2 8X22X1.6
10 0852 1300031 | VXIB V—-BELT 2 SB31
11 34150021000 | =ZFY—AMSA4T EX-PIPE 1
12 34200053000 | =47 TAILPIPE 1
13 33082114000 | A—ANVEK CLIP 1 ABA19-28
14 34150027000 | H28— COVER 1
15 3707 0005000 | Ry dh INSULATOR 4 KQO0136 #L#
16 03500160828 | PW WASHER 8 8X28X3.2
17 | F301 0108 000 | FFvb NUT 8 M8
18 34200151000 | ZVIUNR—A BASE 1
19 00502108083 | 75v7 CLAMP 1
20 { 34180091000 | ABYbPIVI—ASSY LEVER ASSY 1
21 35310101000 | Ay pbYNR—~ LEVER 1
22 32050107000 [ Ay bUAL¥— WIRE 1 WG014024
23 | H204 0106 016 | ¥ARXB BOLT 2 M6X16
24 32050108000 | Fa—2774¥— WIRE 1 WG053024 TRV T
25 34200091000 | 754 vb BRACKET 1
26 | K1100108 016 | FaFEILD BOLT 2 M8X16
27 34200095000 | 7Vv—)b PLATE 1
28 | A1000106 020 | AiVb BOLT 1 M6X 20
29 03500130613 PW WASHER 2 6X13X1.0
30 | A3500106 002 | Uvb U—-NUT 1 M6
31 37050116 000 MAYR SCREW 1
-2-

HoELSBOZOFIGOZp

971031



FIG 3

ELS642

—

7YY ELECTRIC HYYy

11

~NO. 5263206

P—

ELSS642-F 1GO3—P

A IV ety

B GH170tMY%

C GM181tAY*

D FE170&WVY*

Rt B ook & E b O <0 Y B Q ty B~ i
NO Part NO Part Name A B C D Description Remarks
1 34070501 000 Ny FY— BATTERY 1 1 1 26A19R
2 34150501001 VA BRACKET 1 1 1
3 03500140818 PW WASHER 2 2 2 | 8X18X1.6
4 F301 0108000 Fr>v b NUT 2 2 2 | Ms
5 3407 0506 000 | ATV IALRZFFay PLATE 1 1 1
6 37053904000 rYYrHENV D BOLT 2 2 2 $6X175
7 03500140618 PwW WASHER 2 2 2 | 6X18X1.6
8 A3300100600 FavFvb NUT 2 2 2 | Me
9 09807150900 J52a—F WIRE 1 1 1 1=900
10 34150055000 Y—FK&r WIRE 2 2 2 | =350
11 35220238 100 g2y TRAL T BOLT 2 2 2 | M8x25
12 34200203 000 | N—%2A HARNESS 1
12 34200205000 N—F A HARNESS 1
12 34200206 000 | N—%A HARNESS 1
13 3407 0521 000 | ¥A SHIM 1
14 34200207001 N—F A HARNESS 1 NO. 5263207~
14 34200207 000 N—F R HARNESS 1 ~NO, 5263206
14 34200208000 N—F A HARNESS 1 1 1
15 3706 0512000 | 7—RAEY WIRE 1
16 34200211000 14 ASSY LIGHT 1
16 34200216 000 | 1 hASSY LIGHT 1 1 1
17 K1100108 016 FARNIVH BOLT 2 2 2 2 | M8x16
18 F301 0108000 Frvb NUT 2 2 2 2 | M8
19 3407 0215 000 FAPRAVF SWITCH 1 1 1 1 B15930
20 34200221000 | AbYTRAYF SWITCH 1 NO. 5263207~
20 32050102000 N s 2\ 2 BUTTON 1 1716A ~NO. 65263206
21 F301 0108 000 Fyv b NUT 1 M8 NO, 5263207~
22 K704 0106 030 FFENH BOLT 1 M6 X 30 V¥alL—%—H
23 F3000106 000 | FFy NUT 1 | M6 V¥alL—2—F
-3-

96 05 31



FIG 4

ELS642

FvYy ELECTRIC Z7/E&0C6 2

12

P-ELS662~F1G04—P

A BHET AR W & B S i =
NO Part NO Part Name Q' ty | Description Remarks
1 37053901000 | NAwFy— BATTERY 1 36B20R
2 | 34200301000 | wh&4 BRACKET 1
3 103500140818 | PW WASHER 2 8X18X1.6
4 | F3010108000 | F+vh NUT 2 M8
5 | 34200307000 | FL—%b PLATE 1
6 | 37053904000 | hUVHFRIE BOLT 2 $6X175
7 | 03500140618 | PW WASHER 2 6X18X1.6
8 | A3300100600 | FayFwh NUT 2 M6
9 | 09807200901 | Y9Ra—FR WIRE 1 1=900
10 | 36430217000 | v/4FAI—FR WIRE 1
11 | 35220231000 | v4FA2—K WIRE 1
12 | 35220238100 | 29w 7&A b BOLT 2 M8 25
13 | 34200311000 | N—%2A HARNESS 1
14 | 34150522001 | ea—ITYvs FUSE 1
15 | F301 0108000 | F¥vh NUT 1 M8
16 | 35133131000 | 759AFVIIRUR CLAMP 1 10072858000
17 | 34200209000 | N"—%2R HARNESS 1
18 | 34200216 000 | 5S4 MASSY LIGHT 1
19 | K1100108 016 | FRIIL BOLT 2 M8X 16
20 | F3010108 000 | Fywh NUT 2 M8
21 34070215000 | SAMAALYF SWITCH 1 B15930

.4-

9605 31




FIG 5

BRURATV—A&EILUY YV H)N—

FRAME&COVER

~N0. 5263206
5
5

[ B [ F4—¥n |

R 0 e &S R AR ) A Q t M~ i %

NO Part NO Part Name A B Description Remarks
1 s 0 ———— ) . —— v~ e 7 B M TV, I ) 1 1 IR W) o . Hl#
B e e i e = ERe N T N maes
2136111171000 | KIITA GROMMET 1 1 P-2
3] A6500100600 | ZyxR=w7N NIPPLE 1 1 M6
4134201101000 | TVVVHN— COVER 1
5134201108001 | 7YE¥VHNS— COVER 1 NO, 5263207~
5{34201108000 | 7>¥yhrn— COVER 1 ~NO, 5263206
5/ 34201108000 | 7>¥yvhn— COVER 1
6| K1100108 016 | FRNVb BOLT 2 2 M8x16
7134201201000 | TVIVvhN— COVER 1
8134201214000 | TA—54) SPONGE 1

ELS642 -5-

96 05 31



FIG 6

TuRITx 7 & Ivyvars
PROPELLERSHAFT & TRANSMISSION

2 hs] MBS B TE2E a0 EEY pi) <t # A 5 &
NO. PART NO. PART NAME Q'ty | DESCRIPTIONJFROM ~ UP TO SERIAL NO REMARKS
1 | 3407 2001 010 |7°AA°FY%TRA SHAFT propeller 1
2 | 3407 2006 000 |7"—Y)— PULLEY 1 |145-20B2-01
3 | 0571 0005 028 |¥— KEY 1 |5x5x28
4 | K710 0108 016 |F&' L+ BOLT 1 |[M8x16
5 | 0350 0160 828 |PW WASHER,PLAIN 1 |8x28x%x3.2
6 | 3407 2007 000 |Fa7hoy 94450 BRACKET 1
7 ] 0750 0560 054 |A' 7YYLy BEARING 1 |6005DDU
8 | 0750 0562 044 |AN'7YUy" BEARING 1 |6204DDU
9 | 0741 0004 700 |CYvy” RING 2 |Ha7
10 | K110 0108 016 |Fil"ILb BOLT 3 |mM8x16
11 | 3420 2014 000 |hn'— COVER 1
12 | 0350 0140 818 |PW WASHER,PLAIN 2 |8x18x1.6
13 | K110 0108 016 JF#" L BOLT 2 |m8x16
14 | F301 0108 000 |F¥vh NUT 1 |M8
15 | 7201 000A 001 |3yyay TRANSMISSION 1 |CT10A vvaviRS R
16 | 7201 4101 000 |7'L—%7°L—FR PLATE 1
17 | 7201 4102 000 |7'L—%7°'L—bL PLATE 1
19 | 7201 9901 000 |va—+tyb SHOE SET 2
20 | F301 0108 000 |FFvh NUT 8 |ms
21 | 3420 2111 000 |7'L—%F L DRUM 2 JAFA
22 | A311 0101 620 |¥+¥yRILFYb NUT 2 |mi1e
23 ] 0350 0171 640 |PW WASHER,PLAIN 2 |16x40%x45
24 ] 0520 0140 032 |7t PIN,SPLIT 2 |40x32
25 | A114 0110 140 |&" Vb BOLT 1 |[M10x 140
ELS642 —6— 11/09/21




FIG

6 TuRITx 7 & Ivyvars
PROPELLERSHAFT & TRANSMISSION

R BaES BB % R & £ i st A S 5 =
NO. PART NO. PART NAME Q’ty | DESCRIPTION|FrROM ~ upP TO SERIAL NO] REMARKS
26 | 0350 0151 026 |PW WASHER,PLAIN 2 |10x26x%x2.3

27 | F301 0110 000 |F}vk NUT 1 |M10

28 | 3407 2101 000 JUuk L+ U-BOLT 2

29 | 0350 0141 022 |PW WASHER,PLAIN| 4 |10X22X1.6

30 | A301 0110 001 | Fvk NUT 4 |M10

31 | A301 0110 003 | vt NUT 4 |M10 3%&

50 | 7201 4108 011 |7'L—FFF L4 DRAM 2 27 VA

ELS642 —7— 11/09/21




FIG 7 ~xTi¥Y7 FRONT AXLE
P-E$643-F 1G07-P 21

S hen 0 il 44 TR E % | 7Y Pl W M B B &
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS

1 3420 2201 000 |[wxs+vTs SHAFT 1

2 A650 0100 600 |YYR=vFIL NIPPLE 2 Ime

3 3420 2218 000 | 754wk BRACKET 1

4 K710 0110 025 |F7R)Lk BOLT 4 |IMi10x25

5 0350 0161 040 |PwW WASHER PLAIN 4 |10x40x3.2

6 F301 0110 000 |F#+vk NUT 4 Imi0

7 A544 0710 035 |F+vvTRHY 21— BOLT 2 |M10x35

8 A301 0110 003 |+wk NUT 2 |M10 33&

9 A650 0100 600 |5 —R=wF L NIPPLE,GREASE 1 Ime

10 | 0350 0130 613 |PwW WASHER PLAIN 1 |6x13%x1.0

11 3407 2221 000 |4ohoy SHAFT 1

12 | 0350 0161 240 |pw WASHER PLAIN 1 |2x40x3.2

13 | A311 0101 221 |FvvR)LF vk NUT 1 Im12

14 | 0520 0132 025 |7UEY PIN,SPLIT 1 |32x25

15 | 3413 2125 000 |RF7)o5Fv5)L KNUCKLE 2

16 [ 0770 0030 204 [7—/30—5~71>%  |BEARING 2 |30204

17 | 0750 0060 042 |~R7yo %5 BEARING 2 |6004z7

18 | 3420 2231 000 |FvH)IL7—LR ARM 1

19 | 3420 2234 000 |F+v4IL7—LL ARM 1

20 | 0350 0161 430 |pw WASHER PLAIN 2 |14x30%3.2

21 A350 0114 001 Jurwk U-NUT 2 Imi4

22 | 34202237 000 |[Zzork/NJ FRONT HUB 2

23 | 3407 2236 000 |/\NTH5— HUB COLLA 2

24 | 0750 0562 054 |~7y 45 BEARING 2 |6205DDU

25 | 0750 0562 044 |R7y 45 BEARING 2 |6204DDU

26 | 0350 0171 440 |pw WASHER PLAIN 2 |14x40%x45

27 | A350 0114 001 Jurwhk U-NUT 2 Imi4

ELS642 —8— 11/09/21




FIG 8

4% TIRE

S kA 0 i 44 R B $ | R Sl O i &
NO. PART NO. PART NAME | Q ty [DESCRIPTION|FROM ~ UP TO SERTAL No.| REMARKS
1 3420 2301 000 |44% ASSY TIRE ASSY 2 |HC 4.00-8 4PR
1-1 | 3407 2302 000 [44% TIRE 2 |HC 4.00-8 4PR
1-2 | 3407 2408 000 |F1-7 TUBE 2 |4.00-8 EH!
1-2 | 3407 2303 000 |[F2-7 TUBE 2 |4.00-8 LE!
1-5 1 A110 0108 016 |& b BOLT 8 |M8x16
1-6 | H301 0108 001 |[SFvk NUT 8 [ms
1-7 | 3407 9902 000 [k4IASSY WHEEL ASSY 2
2 F114 0112 020 |tLZA BOLT 8 |M12x20
3 3420 2401 000 |74F44¥ASSYR [TIRE 1 |[17%8.00-8 4PR
3-1 | 3407 6002 900 |44+ TIRE 1 |[17%8.00-8 4PR
3-2 | 3714 2204 000 |nL7° VALVE 1 |TR413
3-3 | 3420 2402 000 [k4IASSY WHEEL 1
3-6 | 5310 2302 000 [ny%v SEAL 1
3-7 | A110 0108 016 &' Wk BOLT 6 |M8x16
3-8 | H301 0108 001 [S#vb NUT 6 |M8
4 3420 2405 000 |74F44¥ASSYL |[TIRE 1 [17%8.00-8 4PR
4-1 | 3407 6002 900 |44¥ TIRE 1 [17%8.00-8 4PR
4-2 | 3714 2204 000 (w7 VALVE 1 |TR413
4-3 | 3420 2402 000 [&4LASSY WHEEL 1
4-6 | 5310 2302 000 [ny%v SEAL 1
4-7 | A110 0108 016 [&' WLk BOLT 6 |[M8x16
4-8 | H301 0108 001 |[S+vk NUT 6 |M8
5 F114 0112 030 |tLZA BOLT 8 [M12x30
6 3407 6004 000 |[72-7 TUBE 2 |17%8.00-8 177y
ELS642 —8—2 11/09/21




FIG 8 75vFLN—

LEVER

P—ELS642—-F1G08—P

R B EEE B & AH i % M+ i %
NO Part NO Part Name Q ty Description Remarks
1 134253001000 | 759FL5— LEVER 1 NO. 5263439~
1 134183005000 | 75vFLi— LEVER 1 ~NO. 5263438
2 | 06910012250 | Zyy7 GRIP 1 B

3 134073011000 | hUVrEY PIN 1

4 | 07400001300 | Cyyvs RING 2 s13

5 | 34073012000 | 75vFLA—7—A | ARM 1

6 | 05620106016 | E57&avEY P IN clevis 1 $6X16

7 03500130613 | PW WASHER 2 6X13%1.0

8 ] 05230106000 | 2Fv7EYy SNAP PIN 2 P 6/

9 134073015000 | 71¥— WIRE 1 WG033057-018) | A LK™

10 | 36163027000 | AFYVY SPRING 1 #95

11 | 34153015000 | Fvvavr—A ARM 1

12 36113211000 | Fvvavys—y PULLEY 1 HoMds

13 | 03500151326 | PW WASHER 1 13X26X2.3

14 | 05200125025 | yy¥y P IN split 1 25X25

15 | 34203021000 | 759FRHN PEDAL 1

16 | 34203026000 | REWSYEK RUBBER 1

17 | 05620112080 | 5747y P I N clevis 1 $12X80

18 | 03500151226 | PW WASHER 1 12X26X2.3

19 | 05200132025 | ¥y P I N split 1 3.2x25

20 | 34093012000 | vf¥— WIRE 1 WG023114 y R

21 | 05620108020 | ESTAYEY P IN clevis 1 $8X20 B

22 | 05620108022 | £37AYEY P IN clevis 1 $8Xx22

23 | 03500140818 | PW WASHER 2 8X18X1.6

24 | 05230108000 | 2FyF¥Y SNAP PIN 2 $ 8

25 | 32052004000 | 2FyvY SPRING 1 #50

26 | 36254401000 | 27y SPRING 1 #74

27 | 36370254000 | 79AFvINAVE CLAMP 1 RF250

ELS642 -8- 96 05 31



FIG 9 7V—FL2—

LEVER

ELS642

1415

P-ELS642-FI1GOg—F

R B ES i N 2 v ) biEs] £ L fiii &
N O Part NO Part Name QU ty Description Remarks
1] 34253101000 | FL—%L%— LEVER 1 NO. 5263439~
1] 34183216010 | 7L—FLI%— LEVER 1 ~NO. 5263438
2106910012251 | ZyyS GRIP 1 *

3|1 3407 3217 010 | ZL—FLIX—=F—2A ARM 1

4|1 05620106 020 | 5723 P 1 N clevis 1 $6X20

5/ 03500130613 | PW WASHER 1 6X13%X1.0

6 05230106 000 AFw T SNAPPIN 1 $ 6
7134073221000 | 71v— WIRE 1 WG043150__| I\ Y R
8|/ 05620108022 | 57TV P I N clevis 2 Pp8x22

9]/ 03500140818 | PW WASHER 2 8X18X1.6

10| 05230108 000 | AFvFEY SNAP PIN 2 ¢ 8

11 1 34203121 000 | FL—F_Z)N PEDAL 1

12 | 34203026 000 | _¥NNYE RUBBER 1

13| 0562 0112080 | bE57RIEY P I N clevis 1 $12X80

14 | 03500151 226 | PW WASHER 1 12X26X%2.3

15 05200132025 | 7YEy P I N split 1 3.2X25

16 | 3409 3005 000 | vr¥— WIRE 1 WG043152 7w |~
17| 0562 0108 020 | 57TV P I N clevis 1 $8X20 N
18 | 0562 0108 022 | k7RI P I N clevis 1 Pp8Xx22

19 ] 03500140818 | PW WASHER 2 8X18X1.6

20 | 05230108 000 | AFwFEY SNAP PIN 2 8/

21 32052004 000 ATV SPRING 1 #50

22 |1 3407 3222000 | JVv—*%DwKASSY | ROD 2

23 | 3407 3223 000 | LOyk ROD 2 L-033

24 | A301 0108001 | >vh NUT 2 M8

25 | 3407 3224000 [ AFVLY SPRING 2

26 | 03500140818 | PW WASHER 2 8X18X1.6

27| 3407 3225 000 | 7YV A& ADJUSTER 2

28 | 03500140818 | PW WASHER 2 8X18%1.6

29 05200125 016 7y P I N split 2 2.5X16

30 | 3407 3226 000 | LOwWE ROD 1 L-037

31 | 03500140818 | PW WA SHER 1 8X18X1.6

322 | 05200125016 | Uy P I N split 1 25%16
33134073227 000 | A7V SPRING 1 #103

34 | 03500140818 | PW WASHER 2 8X18X1.6

35 | A301 0108001 | 9vh NUT 1 M8

36 | A301 0108003 | Jvh NUT 1 Ms 37

37 [ 3407 3228000 | 27V SPRING 1 #40

-9-

9605 31



FIG

ELS642

10 FzUYLN—

LEVER

P—ELS642~F1G10—P

R e E s i & 44 BB~ fid &
NO Part NO Part Name Q ty Description Remarks
1 34203201000 | F=zv¥Y1LAX— | LEVER 1

2 06930012 460 oy GRIP 1 ¢ 12F

3 A024 0106 030 HVHr8T BOLT 1 M6 X 30

4 035600140613 PW WASHER 1 6X11.5X1.6
5 A3500106 001 Usw b U—NUT 1 M6

6 34203211000 | owv KA ROD 1

7 34203216 000 HER—1 SUPPORT 1

8 K7100110 020 | FANMb BOLT 2 M10X20

9 03500141022 | PW WASHER 2 10X22%X1.6
10 34203221000 T—5hb ARM 1

11 34203225000 |=% PIN 1

12 03500141022 PW WASHER 1 10X22X1.6
13 05200125020 | 7VEY P I N split 1 2.5X20

14 3408 5008 000 | YVI&AR—N LINK BALL 2 RBLS8D

15 34203228000 AN BOLT 1

16 A301 0108 003 Fv bk NUT 2 M8 3%

17 F301 0108 000 F*>v b NUT 1 M8

18 34203231000 A PLATE 1

19 K7100108 020 FR)V b BOLT 2 M8X20

20 03500140822 PW WASHER 4 8X22X1.6
21 F301 0108 000 FF v b NUT 2 M8

22 34203233000 | oyR ROD 1

23 0550 0006 025 | AUV ZE¥Y | P 1IN spring 1 $6X25
24 34203235000 HIR— COVER 1

25 | K700 0106 012 | FR)Mb BOLT 2 M6&Xx12

26 34203239000 | HALERERY PLATE 1

27 A252 0180020 rSAAZRY SCREW 2 M8Xx20

28 03500140818 | PW WASHER 2 8X18X1.6
29 F301 0108000 | FF¥wh NUT 2 M8

30 A114 0110100 | Fnwp BOLT 1 M10X 100
31 A301 0110001 Fv b NUT 1 M10

-10-

96 05 31




FIG 11 ¥7mpvyZL)— LEVER

3
Rifl 0neE s IR 2] il & B v 1
NO Part NO Part Name | Q ty Description | Remarks
1134183301000 | ¥7mnysL2— | LEVER 1
2106910012250 | Zuvyos GRIP 1 E:|
3134073304000 | AFYvy SPRING 1 #59
4|1 03500151222 | PW WASHER 1 12X22X2.3
5/ 05200125025 | JYEY P I N split 1 2.5X25
6134073305000 | 71¥— WIRE 1 WG053069
7105620108020 | 5747V P I N clevis 1 $8X20
8/ 03500140818 | PW WASHER 1 8X18X1.6
9105230108000 | AFvTEY SNAPPIN 1 ¢ 8

ELS642 -11- 96 05 31



FIG 12 NYR) HANDLE
~N0. 5264173
"~

R % E S 2 ) & 4 B~ i 1
NO Part NO Part Name Q ty Description Remarks

1 34253401 000 | NyRNikv&A HANDLE 1 NO. 5263439~
1 3407 3401 000 | Ny BRIEkvEA HANDLE 1 ~NO. 5263438
2 12052004 000 | ¥v7/ CAP 1 C-1

3 3407 3417 000 | NYRIVHIS— COVER 1

4 K7000106 012 FRV b BOLT 6 M6X12

5 34253421000 L3—=Ry 72974 & PLATE 1 NO. 5263439~
5 3407 3421 000 LS—By 22974 % PLATE 1 ~NO. 5263438
6 3407 3422000 | 51472 RUBBER 1 P-6

7 K7000106 012 FARNV b BOLT 6 M6Xx12

8 34253423000 L2S—HA B PLATE 1 NO. 5263439~
8 34203423000 | A e b B \PA A PLATE 1 ~NO. 5263438
9 K7000106 012 FAL b BOLT 2 M6Xx12

10 3611 1807 000 | /sTTAh RUBBER 4 C-6

11 34203431000 | ~X"vEBu HANDLE 1

12 K1100108 016 FARNV b BOLT 6 M8X 16

13 3407 3435000 | ZN"YRBIVMRAEY SHAFT 1

14 | 32053105 000 | AFYv S SPRING 1 #33

15 3407 3104 000 | =%V GRIP 1 N-1

16 34203441 000 | 7—& ARM 1

17 07500060062 | X7FYVY BEARING 1 600622 NO. 5264174~
17 07700032006 | 5F—=RO—5SKR7YvZ | BEARING 1 32006 ~NO. 5264173
18 07500060062 | R7PYVY BEARING 1 6006ZZ

19 07400003000 |CYvZ RING 1 S30

20 K1100108016 FRV b BOLT 1 M8X 16

21 03500160835 PW WASHER 1 8X35X%3.2

22 34203451000 | #1tavYR TIE ROD 2

23 3407 3447 000 Yy 2 —IR LINK BALL 2 ER14

24 3407 3448000 Y2 HE—JVL LINK BALL 2 ER14L

25 A3500114 002 | UFwb U—-NUT 4 M14

26 03500161 430 PW WASHER 4 14X30X%3.2

27 A3000114 003 v b NUT 2 M14 3

28 A3002114003 | &b NUT 2 M14L3%&

29 34153459000 | #5— COLLAR 1 NO. 5264174~

ELS642 -12-

971031



FIG

ELS642

13

=414 &RKY WAGON&GATE

(FH#RH)

P CLscaz Fiais P

k] HEES L H fil_ % M ¥ s #
NO Part NO Part Name Q ty Description Remarks
1 34204001001 | =44 WAGON 1 NO. 5260125~
1 34204001000 | =441 WAGON 1 ~NO. 5260124
2 K1100108 016 | FANMb BOLT 2 M8Xx16

3 03500140818 | PW WASHER 4 8X18X1.6

4 F3010108 000 | FF¥vhb NUT 2 M8

5 F1140112025 | EARA BOLT 2 M12x25

6 03500151 226 | PW WASHER 2 12X26x2.3

7 3606 4024000 | KAV IA RUBBER 4 BSIE ¢8.5

8 34204101000 | *=R7Y GATE 1

9 K1100108 016 | FaAILb BOLT 4 M8Xx 16

10 1| K1100108 016 | FARNMb BOLT 2 M8X 16

11 03500140818 | PW WASHER 4 8X18X%1.6

12 F3010108 000 | FFvyp NUT 2 M8

13 03500140822 | PW WASHER 4 8X22X1.6

14 34074107000 R7 R T HER LEVER 1 K-003

15 34074108000 RT A #A L LEVER 1 K-003

16 03500141022 | PW WASHER 2 10x22X1.6

17 | A301 0110003 | +v b NUT 4 M10 3f#

18 34204121000 | 7—F ARCH 1

19 | K1100108 016 | FALVMb BOLT 2 M8X 16

20 | K1100108 016 | FARNMb BOLT 4 M8x16

21 03500140818 | PW WASHER 4 8X18X1.6

22 F3010108 000 | FFvyh NUT 4 M8

23 34154136 000 | A—A HOSE 2 ¢ 15X ¢ 18X 150

24 34154137000 | h—A HOSE 2 ¢ 15X 18X70

25 34204251000 | ¥4 R¥—p SIDE GATE 2

25 34204201000 | VZ)X/L SIDE GATE 1 RURFFT AT av
26 34204215000 P ZAVA SIDE GATE 1 RoRTFT ATvav
27 34074215000 | Kyx5 BAR 2

28 | K1100108 016 | FANMb BOLT 2 M8X16

-13-

96 05 31



FIG

ELS642

13

ZA1&R7 WAGON&GATE

(BRI &)

P CLa0ez C1o13 P

R 0B E s S 4 2 & M =
NO Part NO Part Name | Q ty Description Remarks
29 |1 3606 4709000 | XwrikFavR BRACKET 1

30| 36064711000 | NXwrkFayl BRACKET 1

31 | F3010108000 | FFvh NUT 2 M8

32| 03500140822 | PW WASHER 2 8X22X1.6

33 (3407 4226000 | AsFavhAHr SUPPORT 2

3|1 03500141022 | PW WASHER 2 10X22X1.6

35| A3010110001 {Jwh NUT 2 M10

36 | A301 0110003 [ F+v}h NUT 2 M10 358

37 | A1100108020 | ENb BOLT 4 M8X20

38| A3010108003 | F+vh NUT 4 M8 3fE
3934204301001 | y¥OR7y GATE 1 NO. 5260125~
3934204301000 | yYaR7y GATE 1 ~NO, 5260124
40| A1100108020 | FEWh BOLT 2 M8X20

41| A301 0108003 | +v}h NUT 2 M8 3@

42 | K1100108016 | FaRivb BOLT 1 M8X 16

431 34154136000 | s—R HOSE 2 915X ¢ 18 X150

44 | 34154137000 | 5—RA HOSE 2 915X ¢ 18 X70

451 34074107000 R7 AT HEAR LEVER 1 K-003

46 1 34074108000 R Ay HAL LEVER 1 K-003

471 03500141022 | PW ‘WASHER 2 10X22X1.6

48| A301 0110001 | Fvb NUT 2 M10

49 | A3010110003 | Fwb NUT 2 M10 3f&

50| 34074215000 | Ku&as BAR 2

511 34154135000 | 74V CHAIN 2 $4.5X12 H4, 12t
52 | A1000106 016 | Kb BOLT 2 M6X 16 H4, 128t
53| A104 0106 065 | HVb BOLT 2 M6 X 65 H4, 1 2Bk
54 | A3500106 002 | UFv ] U—-NUT 2 Mé H4, 1 2Bk
551 03500140616 | PW WASHER 2 6X16X1.6 H4, 1 2Bk

#) H4,1 2RI FRYINURA Ty a VEEEIN, ThHMHD, 8 ITEHEIZRY FU A,

-14-

9605 31




FIG 14 =414&<YLZR7 WAGON&GATE (Oyv/iHa)
51
6.\
\
557
R BEES B4R 54 B~ i
NO Part NO Part Name ty Description Remarks
1 34204041000 | =41 WAGON 1 NO. 5262200~
1 34174001000 | =41 WAGON 1 ~NO, 5262199
2 | K1100108016 | FELVb BOLT 2 M8X 16
3 03500140818 | PW WASHER 4 8X18X1.6
4 [ F3010108000 | F+vh NUT 2 M8
5 F1140112025 | £ARA BOLT 2 M12X25
6 03500151226 | PW WASHER 2 12X26X2.3
7 36064024 000 | RuAVITA RUBBER 4 BSIE ¢85
8 34154101100 | 33 PANEL 1 NO. 5262200~
8 34154101000 | TRY GATE 1 ~NO., 5262199
9 K7100110020 FANVb BOLT 4 M10X20
10 03500151026 PW WASHER 4 10X26X2.3
11 K110010801686 FAENV b BOLT 2 M8X16
12 03500140818 PW WASHER 4 8X18X1.6
13 | F301 0108000 | FFvyb NUT 2 M8
14 34074107000 RT7 A7 HAR LEVER 1 K-003
15 34074108000 R7 A5 HEL LEVER 1 K-003
16 03500141022 PW WASHER 2 10X22X1.6
17 | A3010110003 | +vb NUT 4 M10 3f&
18 34154136000 | A—2A HOSE 2 $15X 18X 150
19 34154137000 | &x—A HOSE 2 15X ¢ 18X 70
20 36484451100 | 7—F ARCH 1 NO. 5262200~
20 34144121000 | 7—F ARCH 1 ~NO. 5262199
21 03500141022 PW WASHER 4 10X22X1.6
22 | K7100110020 | FARVE BOLT 4 M10X20
23 K1100108016 FAIV b BOLT 2 M8X16
24 03500140818 PW WASHER 4 8X18X1.6
25 | F301 0108000 | F¥vh NUT 2 M8
26 37094201000 | ¥4 K& =} SIDE GATE 2 NO. 5262200~
26 | 34134201000 | YINAVUR SIDE GATE 1 ~NO. 5262199
ELS642 -15-

T-ELSBA2-FIGTA-F

960531



FIG

14

ELS642

A1 &YIRY WAGON&GATE

P-ELSEA2-FIBLI-P

R e E S i & A 1 . B % %

NO Part NO Part Name Q ty Description Remarks

27 34134202000 VINUL SIDE GATE 1 ~NO, 5262199

28 | K1100108 016 | FANVK BOLT 2 M8X16

29 3207 4401 000 | Kuix5 BAR 4

30 A1100108 020 FIb BOLT 4 M8Xx20

31 A3010108 003 | >vb NUT 4 M8 3ff

32 3606 4709 000 Ny ZrxFavR BRACKET 1

33 36064711000 Ny ZkFavL BRACKET 1

34 F3010108 000 FFrv b NUT 2 M8

35 03500140 822 PW WASHER 2 8X22X1.6

36 3407 4226 000 | AFavbAHNE SUPPORT 2

37 03500141 022 PW WASHER 2 10X22X1.6

38 A3010110001 Fv b NUT 2 M10

39 A3010110003 Fvh NUT 2 M10 378

40 34134301100 7'—% GATE 1 NO. 5262200~

40 34134301001 7O Ry GATE 1 ~NO, 6262199

41 A1100108 020 AN BOLT 2 M8 X 20

42 A301 0108003 v b NUT 2 M8 3fE

43 K1100108 016 FAIV b BOLT 1 M8X16

44 34154136000 | ;5—2X HOSE 2 ¢ 15X ¢ 18X 150

45 | 34154137 000 | F—2R HOSE 2 $ 15X ¢ 18 X70

46 34074107 000 | KZAXHAR LEVER 1 K-003

47 | 3407 4108 000 | R¥PA¥HRL LEVER 1 K-003

48 03500141022 PwW WASHER 2 10X22X1.6

49 A3010110001 Fv b NUT 2 M10

50 A3010110003 Fv b NUT 2 M10 3f&

51 34154131000 A bwi— STOPPER 2 ~NO. 5262199

52 A1140108065 BV b BOLT 2 M8X 65 ~NO., 656262199

53 A351 0108001 Urwvw b U—NUT 2 M8 ~NO. 5262199

54 03500140818 PwW WASHER 4 8X18X1.6 ~NO., 5262199

55 34154135 000 ¥ CHAIN 4 $4.5X12 ~NO. 5262199

56 A2520160020 rS>xaxy SCREW 2 M6 X 20 ~NO, 5262199

57 A3500106 002 UJwv b U—NUT 4 Mé ~NO., 6262199

58 A104 0106 065 AN BOLT 2 M6 X 65 ~NQO, 56262199

59 03500140616 PW WASHER 2 6X16X1.6 ~NO. 5262199
-16-

960531



FIG

ELS642

15

=41 &RKY WAGON&GATE

(a—hHHE)

P-ELSS42-FIGIS-P

R 0w E s TR i) LT 8 B~ =
NO Part NO Part Name Q ty Description Remarks
1134204051000 | =&1 WAGON 1
2134204081000 | YVv—1) PLATE 2
3/ K7100108 030 | FRVL BOLT 2 M8X30
4103500140818 | PW WASHER 4 8x18X1.6
5| F3010108000 | F+vb NUT 2 M8
6| F1140112025 | EARA BOLT 2 M12X25
7103500151226 | PW WASHER 2 12X26x2.3
8|1 36284031010 | Kyyvda INSULATOR 4 B-17
9134204151000 | X3N PANEL 1
10| 03500140822 | PW WASHER 4 8X22X1.6
11 | K1100108016 | FANE BOLT 4 M8X16
12 | K1100108 016 | FAILb BOLT 2 M8x16
13/ 03500140818 | PW WASHER 4 8X18%1.6
14 1 F301 0108 000 | FFvy b NUT 2 M8
15 3407 4107 000 | RYHTHRR LEVER 1 K-003
16 | 3407 4108 000 | R7AHrHRL LEVER 1 K-003
171 035600141 022 PW WASHER 2 10X22%1.6
18| A301 0110003 | Jvh NUT 4 M10 3f&
191 34204161000 | 7—F ARCH 1
20 | K1100108 016 | FAILbL BOLT 2 M8X 16
21 | K1100108 016 | FaRNMD BOLT 4 M8X16
22 1 03500140818 | PW WASHER 4 8X18X1.6
23 | F301 0108000 | F+v b NUT 4 M8
24 1 34154136 000 | FA—RA HOSE 2 $ 15X ¢18X150
25| 34154137 000 | A—A HOSE 2 $ 15X $18X70
26| 34204401000 | ¥ RK¥—} SIDE GATE 2
271 3407 4215 000 | Av&F BAR 2
28 | K1100108 016 | FAANMb BOLT 2 M8x 16
29 | 3606 4709 000 | Sy ZkRFavYR BRACKET 1
30| 3606 4711 000 | SwIikFavL BRACKET 1
-17-

96 05 31



FIG

ELS642

15

=41 &RK7 WAGON&GATE

(Ya—bhEH)

P-ELS642-F|GI5—P

R I ) I ) B % W %
NO Part NO Part Name Q ty Description Remarks
31 | F3010108000 | FFyh NUT 2 M8
32 | 03500140822 | PW WASHER 2 8X22X1.6
33 | 34074226000 | k¥avbAHE SUPPORT 2
3 | 03500141022 | PW WASHER 2 10X22X1.6
3 { A3010110001 | Jvh NUT 2 M10
3% | A3010110003 | +vyb NUT 2 M10 38
37 | A1100108020 | HIb BOLT 4 M8Xx 20
38 | A3010108003 | +wb NUT 4 M8 3t
39 | 34204351000 | =1 GATE 1
40 | A1100108020 | BN BOLT 2 M8 X 20
41 | A3010108003 | #vb NUT 2 M8 3t
42 | K1100108016 | FANMD BOLT 1 M8X 16
43 | 34154136000 | K—A HOSE 2 $15X $18X150
44 | 34154137000 | 5—A HOSE 2 $15X $18X70
45 | 34074107000 | RZTHXHXR LEVER 1 K-003
46 | 34074108000 | RZAFXHRXL LEVER 1 K-003
47 1 03500141022 | PW WASHER 2 10X22X1.6
48 | A3010110001 | +vb NUT 2 M10
49 | A3010110003 | +vh NUT 2 M10 3f&
50 | 34074215000 | Ky&5 BAR 2
-18-

96 05 31



FIG

16 =vFay=4414 OPTION

ELS642

P-ELSB42-FIGIG—P

R I & A K \ % M~ i %
NO Part NO Part Name Q ty Descripton | Remarks
1134207001000 | TyFay=4d4 PLATE 1
2134207011000 | =vFayvyInvL PLATE 1
3/ K1100108016 | FEb BOLT 2 M8X16
4134207021000 | =TvFavuvyInvsR PLATE 1
5§ K1100108016 | FARVh BOLT 2 M8Xx16
6134207025000 | L)—L LEVER 1
7134207029000 | L)\—-R LEVER 1
8/ 03500161030 | PW WASHER 4 10X30%38.2
91 A3510110002 | Ulvh U-NUT 2 M10
-19-

96 05 31



FIG 17 v¥—2 MARK #V)v

P-ELSG42-FIG17-P

A [xvy=as¥rrv |
B [Fy=asevx |

R e ES T 2 ) B Q ty B~ i &
NO Part NO Part Name A B Description | Remarks
1 34205005 000 | A¥—&A4YFY MARK 1

2 34146011000 | ¥4 ¥AY¥ay/vYas | MARK 1 1 600Kg
3 35315017 000 | Nhr¥yFxay MARK 2 2 P

4 35315018000 | NryFxay MARK 2 2 #

5 34205011000 | VyagnyVI4F MARK 1 1

6 34205012000 | VYyaursIvsF MARK 1 1

7 34205013000 | Fayyry7L—* MARK 1 1

8 34205013 100 | AALINTFUI v MARK 1 1

9 34205014 000 | Fauyyyx L —FVUY MARK 1 1

10 34205015 000 a)93aggNy MARK 1 1

11 34205016 000 | F7uvzy MARK 1 1

12 34205111000 | AbS47 MARK 2 2

13 34205019 100 | ZU%7Y MARK 1 1

14 34205021 000 | ARS4T MARK 1 1

15 34205022000 | ANFI14TR MARK 1 1

16 34205023000 | ASATL MARK 1 1

17 34205024000 I—7+—R MARK 1 1

18 34156028 000 | ¥554 b MARK 1 1

19 34216031000 | ¥~ MARK 1 1

20 34205027 000 | NVbHALX MARK 1 1

21 34216032000 | ¥rv MARK 1 1

22 34216033000 | 7> MARK 1 1

23 34095011 000 | ZI9UFRENW MARK 1 1

24 34095012000 | Jb—%R&)L MARK 1 1

25 3421 6034000 | v MARK 1 1

26 34216035000 | y1azs MARK 1 1

27 34216036 000 | ¥r1a”r MARK 1 1

28 34216037 000 | Fav+a MARK 1 1

ELS642 -20- 9605 31



FIG 18 ¥v—Z7 MARK 0C62

P-ELS642-FIG18-P

Rt Mo E S I 2R ) il % M~ i &
NO Part NO Part Name Q' ty | Descripon | Remarks
1 34205204000 IV VTFAY MARK 1

2 34205205000 AbwS MARK 1

3( 834146011000 | ¥4 &¥14Y¥av/vy)ay | MARK 1 600Kg
4 356315017000 Ny Fay MARK 2 by

5|1 35315018000 | Nr¥yFaw MARK 2 B
6 34205011000 VaAg~NvIIAF MARK 1

7 34205012 000 VYaAgIIvF MARK 1

8 34205013000 Favdvy I —F MARK 1

9 34205013100 AANT T MARK 1

10 | 34205014 000 | Faudy I L—FVIHy MARK 1

11 34205015000 mPPAE- VA PIAVE MARK 1

12 | 34205016 000 | F7ov”> MARK 1

13 34205019100 TIXTY MARK 1

14 34205111000 AbrS514S MARK 2

15 34156028 000 Y754k MARK 1

16 34095011000 IS5y FRE)N MARK 1

17 34095012000 TV —FRZ)N MARK 1

18 34216037000 FavA MARK 1

ELS642 -21-

96 05 31



FIG

19 7YZ7k» ACCESSORIES

AR 3B 5t B
MANUAL

@ 2\

ToucH —30

Up

N
R HRES R A | EH] ® &R S
NO. PART NO. PART NAMH Q'ty IDESCRIPTION FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3420 6001 006 [M)7YH{tYi1Y3 MANUAL 1
2 | 3544 7003 000 |n'y4" BAG 1
30 | 79999 6009 000 |27 L—(E3@)) SPRAY 1 |[¥v=aL7' - 173y
30 [ 79999 6007 000 |A7'L—(fai %8, 7L—L)  |SPRAY 1 ¥77AM7)=Y L WNEV,
30 | 29999 6008 000 |27 L—(7—F,1vY vhiv—)SPRAY 1 |¥7731M10- 173y




0
s

NO. PART NO. PART NAME | Q'ty I[DESCRIPTION |JFRoM  uP TO SERIAL NO] REMARKS

1 3415 2305 000 ASSYR TIRE ASSY 2 |AG 4.00-8 2PR

2 | 3415 2306 000 ASSYL TIRE ASSY 2 |AG 4.00-8 2PR
2-1 13407 2407 000 TIRE 4 |AG 4.00-8 2PR
2-2 13407 2408 000 TUBE 4 14.00-8
2-5 |A110 0108 016 BOLT 16 |M8><16
2-6 |H301 0108 001 |S NUT 16 |M8
2-7 ] 3407 9902 000 ASSY WHEEL ASSY 4

3 13407 2401 000 W BOSS 2

4 |F114 0112 030 A BOLT 8 |M12>=30

5 |F114 0112 025 A BOLT 8 |M12x><25

6 ] 7201 4108 011 DRUM 2






